

TÜRKAK
TÜRK AKREDİTASYON KURUMU
TURKISH ACCREDITATION AGENCY
tarafından akredite edilmiş



**EKOTEKS LABORATUVAR ve GÖZETİM
HİZMETLERİ A.Ş.**
Esenyurt Firuzköy Bulvarı No:29 34325 Avcılar
İstanbul/ TÜRKİYE

TEST REPORT
DENEY RAPORU



Test TS EN ISO/IEC 17025
AB-0583-T AB-0583-1
19008104- ing
03-19

Customer name: MİR ARENA KOLTUK SİSTEMLERİ A.Ş.
Address: TEVFIK İLERİ MAH. CEMİLBEY SOKAK NO:8 PURSAKLAR ANKARA
Buyer name: -
Contact Person: ÜNAL ÇINAR
Order No: -
Article No: MOD/101-102-103-104-105-106-107-108-204-205-206-207-208-209-301-302-401-402-501
Name and identity of test item: One sample of back face grey mélange knit fabric coated, black artificial leather panel.(claimed to be; Fabric Weight:650±5 g/m² Fabric Structure :Artificial Leather Fabric Type :FLOKSER/ TR STOCKON INC(FR-5)
The date of receipt of test item: 09.03.2019
Re-submitted/re-confirmation date: -
Date of test: 09.03.2019-15.03.2019
Remarks: -
Sampling: The results given in this report belong to the received sample by vendor.
End-Use: -
Care Label: -

Number of pages of the report: 5

The Turkish Accreditation Agency (TURKAK) is signatory to the multilateral agreements of the European co-operation for the Accreditation (EA) and of the International Laboratory Accreditation (ILAC) for the Mutual recognition of test reports.

The test and/or measurement results, the uncertainties (if applicable) with confidence probability and test methods are given on the following pages which are part of this report.



Date
15.03.2019

Customer Representative
Zahide TAPAN

Head of Testing Laboratory
Sevim A. RAZAKY

This report shall not be reproduced other than in full except with the permission of the laboratory.
Testing reports without signature and seal are not valid.